	CBAC Pharmaceutical Formulary Recommendations: (Based on a meeting held at Pegasus Health, 27 August 2009 with Phil Schroeder, Mick Ozimek, Kelly Maw, Karen Kennedy, Jacqui Lawson and Ann Fraser, to analyse CBAC Pharmaceutical usage at the ChCh St Asaph St CBAC during the swine flu pandemic) 
	Stock Issued over Pandemic Period 
	Total Stock Used over Pandemic Period 
	Recommendations:

	Augmentin 125mg/5ml suspension 100ml
	203
	182
	Remove - keep higher strength only to reduce chances of errors if there is not a pharmacy presence in the CBAC.

	Augmentin 1.2g injection
	20
	0
	Keep a small quantity

	Augmentin 250mg/5ml suspension 100ml
	102
	99
	Keep this strength only

	Augmentin tabs
	938
	882
	Keep but check with infectious diseases as required for Staph and Haemophylis cover, but otherwise, amoxycillin preferred as better tolerated and cheaper

	Cephazolin 1gm injection
	10
	2
	Keep a small quantity

	Co-trimoxazole suspension 100ml
	expired stock so not used
	0
	Keep

	Co-trimoxazole tabs
	expired stock so not used
	0
	Keep

	 
	
	
	

	Doxycycline 100mg tabs New date stock Proph
	146
	115
	Keep

	Erythromycin 1gm injection
	5
	0
	Keep

	Erythromycin 200mg/5ml suspension 100ml
	62
	55
	Keep this strength only

	Erythromycin 400mg tabs
	136
	134
	Keep

	Erythromycin 400mg/5ml suspension 100ml
	24
	17
	Remove

	Flucloxacillin 125mg/5ml suspension 100ml
	0
	0
	Remove

	Flucloxacillin 1g injection
	0
	0
	Keep a small quantity

	Flucloxacillin 250mg/5ml suspension 100ml
	0
	0
	Keep a small quantity

	Flucloxacillin 500mg caps
	10
	1
	Keep a small quantity

	 
	
	
	

	Tamiflu
	959
	897
	Keep if virus susceptible

	Relenza
	5
	0
	Keep if virus susceptible

	Combivent inhalers
	58
	40
	Keep

	Prednisone 20mg tabs
	319
	277
	Keep

	Redipred liquid 30ml
	85
	46
	Keep

	Ventolin inhalers
	511
	423
	Keep

	 
	
	
	

	 
	
	
	

	Ibuprofen suspension (100ml)
	241
	196
	Keep but add Ibuprofen tablets

	Paracetamol 250mg/5ml suspension (200ml)
	443
	388
	Keep this strength only

	Paracetamol 500mg tabs
	1057
	1019
	Keep

	 
	
	
	

	 
	
	
	

	Loperamide 2mg tabs
	20
	13
	Keep

	Metoclopramide 10mg injections
	20
	13
	Keep

	Metoclopramide 10mg tablets
	76
	64
	Keep

	Prochlorperazine 12.5mg  inj
	20
	17
	Keep but add prochlorperazine tablets as doctors would continue a patient on these tablets if started on prochlorperazine injection.  Need to have a choice of antiemetics in case of dystonic reactions.

	 
	
	
	

	 
	
	
	

	Enerlyte Replacement sachets
	35
	26
	Keep but not in large quantities - Enerlyte not palatable.  Might be better to give patients a 'home rehydration formula'

	Pedialyte Rehydration Liquid 946ml bottle
	88
	69
	Keep a small stock for use in the CBAC

	 
	
	
	

	IV Giving Sets  (FNC1112)
	
	
	

	Sodium Chloride IV 1 litre
	33
	24
	Keep

	Sodium Chloride IV 500ml
	18
	4
	Remove but add Normal Saline IV 100ml for IV ABs

	Dextrose saline 1l bags
	12
	6
	Keep

	 
	
	
	

	Morphine 10mg injection
	?
	?
	Keep

	 
	
	
	

	Clonazepam 2.5mg/ml Drops   10ml 
	1
	0
	Keep

	 
	
	
	

	Graduated Medicine Measures 10ml
	
	
	Keep

	 
	
	
	

	Normal Saline ampoules10ml box of 50
	251
	85
	Keep

	 
	
	
	

	Total
	
	
	

	Plus Emergency Kits
	
	
	Keep smaller quantities in each kit as there is the facility to reorder e.g. 20 x Adrenaline, 10 x Atropine and less again in the rural CBAC Emergency Kits

	Adrenalin 1-1,000 injections
	60
	6
	Keep

	Atropine 600mcg injections
	30
	5
	Keep

	Diazepam 10mg/2ml injections
	20
	5
	Keep

	Glucagon Hypokit
	7
	1
	Keep

	Glucose 50% injection 10ml
	25
	5
	Keep

	Hydrocortisone 100mg/2ml  injections
	12
	1
	Keep

	Naloxone 400mcg injections
	20
	5
	Keep

	Sod Chloride injections 10ml
	30
	5
	Keep

	Stesolid  5mg Rectal Tubes
	30
	6
	Keep

	Water For Injections 10ml
	30
	8
	Keep

	Frusemide 20mg/2ml inj
	5
	0
	Keep this addition

	GTN spray
	5
	2
	Keep this addition

	Aspirin 300mg tabs
	48
	1
	Keep this addition

	Paracetamol 125mg suppositories (20 in an OP)
	20
	0
	Keep this addition - more would have been used but only received it late in the pandemic - useful for bringing down temperature in vomiting patients.


